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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.
EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac, and NFC
MODEL NUMBER: SM-A135F/DSN
SERIAL NUMBER: R38RB002TVY, R38RB0O02VFR (CONDUCTED);
R38RB01SY3Z (RADIATED);
DATE TESTED: 2021-12-22 ~ 2022-01-21

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only. The test results show
that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL Korea, Ltd. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL Korea, Ltd. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
a2k -
Seokhwan Hong Sungeun Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2013.

PwbhE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
<] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.02dB
Radiated Disturbance, 30 MHz to 1 GHz 4.05dB
Radiated Disturbance, 1 GHz to 18 GHz 5.78 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.58 dB

Uncertainty figures are valid to a confidence level of 95%.

4.4. DECISION RULES

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in IEC Guide
115:2007.
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5. EQUIPMENT UNDER TEST
5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac and NFC.
This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range Mode Power Output Power Output Power
[MHZ] Mode [dBm] [mW]
Peak 7.007 5.020
1Mbps
Average 6.285 4.251
2402 ~ 2480
Peak 6.888 4.884
2Mbps
Average 6.099 4.073
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with ANT maximum gain of -5.04 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the EUT
set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X,
Y and Z it was determined that X orientation was worst-case orientation; therefore, all final
radiated testing was performed with the EUT in X orientation.

Note : All radiated and power line conducted tests were performed attached with travel adapter
for the worst case condition mode.

Power verification
The Output Power of all data rate are all investigated, the 1 Mbps(255 pkt) and 2 Mbps(255 pkt)

ower is the worst case for symbol rate. All tests were performed in these two modes.
Symbol Rate Mode Freq. Conducted Symbol Rate Mode Freq. Conducted
Burst Av Burst Av
[Ms/s] [MHz] [dBm] g [Ms/s] [MHz] (dBm] 9
2402 5.388 2402 5.139
1Mbps 2Mbps
37pkt 2440 6.219 37pkt 2440 5.988
q 2480 5.636 5 2480 5.428
2402 5.461 2402 5.264
1Mbps 2Mbps
255pkt 2440 6.285 255pkt 2440 6.099
2480 5.700 2480 5.520
2402 5.444 2402 5.454
125kbps 500kbps
37pkt 2440 6.276 37pkt 2440 6.276
1 2480 5.684 1 2480 5.699
Coded S=8 2402 5.434 Coded S=2 2402 5.434
125kbps 500kbps
255kt 2440 6.260 255kt 2440 6.253
2480 5.664 2480 5.679
Page 9 of 45
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ABLSMA135FDSN

5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37N9Q14289RT3 N/A
EP-DN980BWE
Data Cable SAMSUNG (GH39-02115A, N/A N/A
CtoC)
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

&—{ 3m SAC
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6. MEASUREMENT METHOD

6 dB BW : ANSI C63.10-2013, Section 11.8.2 Option 2

OUTPUT POWER : ANSI C63.10-2013, Section 11.9.1.1 RBW = DTS bandwidth

POWER SPECTRAL DENSITY : ANSI C63.10-2013, Section 11.10.2 Method PKPSD (peak PSD)

Out-of-band Emissions (Conducted) : ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Non-restricted Bands: ANSI C63.10-2013, Section 11.11 Emissions in
nonrestricted frequency bands

Out-of-band Emissions in Restricted Bands : ANSI C63.10-2013, Section 11.12 Emissions in
restricted frequency bands

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2
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DATE: 2022-01-21

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022/08/19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022/08/13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022/08/13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022/07/127
Antenna, Horn, 18 GHz ETS 3115 00161451 2022/08/15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022/07/127
Antenna, Horn, 18 GHz ETS 3117 00168717 2022/08/15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022/08/04
Preamplifier ETS 3116C-PA 00168841 2022/08/04
Preamplifier, 1000 MHz Sonoma 310N 341282 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 351741 2022/08/02
Preamplifier, 1000 MHz Sonoma 310N 370599 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2022/08/02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42| 2029168 2022/08/02
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 2022/08/04
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 2022/08/04
Average Power Sensor Agilent/HP u2000 MY54270007 2022/08/04
Average Power Sensor Agilent/HP u2000 MY54260010 2022/08/04
Attenuator PASTERNACK PE7087-10 A001 2022/08/03
Attenuator PASTERNACK PE7087-10 A008 2022/08/03
Attenuator PASTERNACK PE7004-10 2 2022/08/02
Attenuator PASTERNACK PE7087-10 A009 2022/08/03
EMI Test Receive, 40 GHz R&S ESU40 100439 2022/08/02
EMI Test Receive, 40 GHz R&S ESU40 100457 2022/08/02
EMI Test Receive, 3 GHz R&S ESR3 101832 2022/08/02
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2022/08/02
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2022/08/02
Low Pass Filter 5GHz Micro-Tronics LPS17541 019 2022/08/02
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2022/08/02
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2022/08/02
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2022/08/02
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2022/08/02
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2022/08/02
High Pass Filter 6GHz Micro-Tronics HPS17542 020 2022/08/02
LISN R&S ENV-216 101837 2022/08/05
Antenna, Loop, 9kHz-30MHz R&S HFH2-22 100418 2023/10/06
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

FCC Part . — Test
Section Test Description Test Limit Condition Test Result
15247 | 5cupied Bandwidth(6dB) > 500kHz PASS
(@)(2)
2.1051, | Band Edge / Conducted )
15.247(d) | Spurious Emission 20 dBc Conducted PASS
onducte
1(3)%;1)7 TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
AC Power Line conducted . Power Line
15.207(a) emissions Section 11 conducted PASS
11%22%3 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS
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DATE: 2022-01-21

9. ANTENNA PORT TEST RESULTS

9.1 ON TIME AND DUTY CYCLE
LIMITS
None; for reporting purposes only.

Duty Cycle
. . Duty cycle . T
Mode Ontme | pemod | x| Duwyeyele | Correction | yinimum vew
[Linear] E (48] [kHz]
2 400 ~ 2 483.5 MHz Bands
1 Mbps [255pkt] 2.128 2.500 0.851 85.120 0.70 0.47
2 Mbps [255pkt] 1.054 | 1.878 0.561 56.124 2,51 0.95

BNO: Fast -~ Trig:RF Burst
Atten: 30 dB

IFGain:Low

Ref 20.00 dBm

10 dBidiv
Log

Y & 3
Center 2,440000000 GHz Span 0 Hz
|Res BW 3.0 MHz #/BW 3.0 MHz Sweep 10.00 ms (20001 pts)
[welmoogiTRelscLl X FUNCTION WIOTH FUNCTION VALUE 3
1N t 2505 ms 4.28 dBm
2 a1 t () 2128 ms (4) 0.67dB
3 a1 t () 2500ms (8] -027dB
4
5
[
7
8
s
10
1
s

1 Mbps(255 pkt)

—

Keysight Spectrum Anslyzes - S1078

~ #Avg Type:RMS

07:32:33 PM Jan 06, 2022

10

STATUS

REW3.0MHz | ) T
PHO: Fast ~»— Trig:RF Burst TPl
IFGain:Low Atten: 30 dB TP
10 dB/div Ref 20.00 dBm
Log
Center 2.440000000 GHz Span 0 Hz
qRes BW 3.0 MHz #VBW 3.0 MHz Sweep 5.000 ms (20001 pts)
S —————
1 N t 1.886 ms 5.48 dBm
2 A1 t (A) 1.054 ms (A) 0.00dB
Al A1 t (A) 1878 ms (A) -0.01dB
4
5
6
7
B
9

2 Mbps(255 pkt)
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DATE: 2022-01-21

9.2. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)

RSS-247 5.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

9.2.1. 1 Test data

Frequency 6 dB Bandwidth Minimum Limit
Mode Channel
[MHZz] [kHZ] [kHZ]
0 2402 693.1 500.0
1Mbps 19 2 440 704.0 500.0
39 2 480 738.0 500.0
0 2402 1179.0 500.0
2Mbps 19 2 440 1245.0 500.0
39 2480 1296.0 500.0
Worst 500.0
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9.2.2. 6 dB BANDWIDTH PLOTS

1 Mbps

2 Mbps

0 Channel

0 Channel

Lo | ek

AT

Werv Spectrum Ansyie - Occueed W =Sy~ Kyt Spectum Ansyze - Occuped B
AL R E = s aton & 0137:05 A 1an 19, 2022 AL E E = s aton & 0134346 A 1an 19, 2022
Center Freq: 2402000000 GHz Radio Sta: None ] Center Freq: 2402000000 GHz Radio Sta: None
e Trig:FreeRun ‘AvglHld: 100100 e Trig:FreeRun ‘AvglHld: 100100
WFGain:Low #Atien: 30 4B Radio Device: BTS. AFGain:Low #Atien: 30 B Radio Gevice: BTS.
100Evdy Ref 30.00 dBm wagidiv Ref 30.00 dBm
g Log
Center 2.402 GHz Span 3 MHz Center 2.402 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms #Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 11.3 dBm Occupied Bandwidth Total Power 11.8 dBm
1.1134 MHz 2.1508 MHz
Transmit Freq Error 8.356 kHz OBW Power 99.00 % Transmit Freq Error 24.142 kHz OBW Power 99.00 %
x dB Bandwidth 693.1 kHz x dB -6.00 dB x dB Bandwidth 1.179 MHz x dB -6.00 dB

AT

19 Channel

19 Channel
=

eysigh Spectram Analyter - Ocsupied BW
AL R i = ENSE INT LG
Center Freq: 2440000000 GHz

] Keysight Spectrum Anabyzer - Occupied BW.
AL = e =

0136:26 #1an 19,2022

"~ Center Freq: 2.440000000 GHz Radio Std: None

Radio Std: None

s Trig: FreeRun AvglHold: 100100

Radio Device: BTS.

TaTUS

a. Trig:FreeRun AugiHold: 1001100
AFGain:Low #Anen: 30 0B Radio Device: BTS AFGain:Low #Anen: 30 0B
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
g oy

Center 2.44 GHz Span 3 MHz Center 2.44 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms #Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 11.9 dBm Occupied Bandwidth Total Power 12.0 dBm

1.1015 MHz 2.1369 MHz
Transmit Freq Error 1.488 kHz OBW Power 99.00 % Transmit Freq Error 9.773 kHz OBW Power 99.00 %
x dB Bandwidth 704.0 kHz x dB -6.00 dB x dB Bandwidth 1.245 MHz x dB -6.00 dB

TaTUS

Lo | ek

39 Channel

39 Channel

“Canter Fraq: 2480000000 G

Kaywight Spectrurm Analytes - Occupied BW
Hz
‘AvglHld: 100100

Lo | ek

01:35:5% %4 1an 19, 2022

Keyiight Spectrum Anshyae - Occupied BW
L = e =

0153:41 4 1an 19, 2022

“Canter Fraq: 2480000000 G Radio St: None

Radio Sta: None

Hz
s Trig: FreeRun AvgiHold: 1001100

#Atten: 30 4B Radio Device: BTS.

e Trig:FreeRun
MFGain Low #Atten: 30 dB Radio Device: BTS MFGain Low
100Evdy Ref 30.00 dBm wagidiv Ref 30.00 dBm
g Log
Center 2.48 GHz Span 3 MHz Center 2.48 GHz Span 5 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms #Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms
Occupied Bandwidth Total Power 11.4 dBm Occupied Bandwidth Total Power 11.8 dBm
1.1012 MHz 2.1296 MHz
Transmit Freq Error 3.296 kHz OBW Power 99.00 % Transmit Freq Error 3.520 kHz OBW Power 99.00 %
x dB Bandwidth 738.0 kHz x dB -6.00 dB x dB Bandwidth 1.296 MHz x dB -6.00 dB
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9.3. OUTPUT POWER

LIMITS

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1 utilizing spectrum
analyzer(RBW = DTS bandwidth).

RESULTS

9.3.1. 1 Test data

Peak Output P ;
F Limit M
Mode Channel requency Power imt argin
[MHZz] [dBm] [dBm] [dB]
0 2 402 6.200 -23.800
1Mbps
(255 pki) 19 2 440 7.007 -22.993
39 2 480 6.344 -23.656
0 2 402 6.113 30.000 -23.887
2Mbps
(255 pkt) 19 2 440 6.888 -23.112
39 2 480 6.344 -23.656
Worst 7.007 -22.993
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9.3.2. PEAK POWER PLOTS

B Keysiont Spectrum Analyrer - 51078 B Keysioht Spectrum Analyzer - 51078
L [T T RiEC [ sewsem ALIGH AT [ [ T R [ sewsen ALLGH AT
#*Avg s #Avg s
FNGTast e TG FreeRun AvglHold: 100100 FNGTast e TG FresRun AvglHold: 1001100
IFGoinLow Atten: 30 4B IFGoinLow Atten: 30 9B
J0dBdiv - Ref 20.00 dBm J0dBidy  Ref 20.00 dBm
Log Log
Center 2.402000 GHz Span 10.00 MHz Center 2.402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VEW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
usc, lsTatus usc. smanus
B Keysignt Spectrum Analyzer - 51078 [ Keysiont Spectrum Anahyzer - 51078
AL % [wo Ix [_sevsem oK L T T R« [ _sevset oK
wy Type: RMS | wg Type: RMS
PNGFast -w- Trig: FreeRun AvglHeld: 1001100 PNOFost -w- Trig: FreeRun AvglHold: 1601100
IFGainLow Amen: 30 4B IFGain:Low Aten: 30 4B
10dBdv  Ref 20.00 dBm J0dBidy  Ref 20.00 dBm
Log Log
Center 2.440000 GHz Span 10.00 MHz Center 2.440000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #HVBW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz HVBW 50 MHz Sweep 1.333 ms (20001 pts)
s, lsTaTus use jsTaTus
B eysiont Spectum Anabzes - 51078 B Keysiont Spectrum Analyze - 51078 = | o fpe|
RL W [s08 b RAEC [ sewsem ALK AT AL W [s08 DC | CoReec [ sewsen ALlGR AT 111508 B Dec 23, 2031
#Avg Type: RMS ] #Avg Type: RMS TacE[]- 305 6
PG Fast e~ Trig: FreeRun AvglHold; 100100 NG Fast ~w Trig: FreeRun AvglHold: 1601100 e
IFGoinLow Anen: 30 4B IFGoinLow Anen: 30 4B ot
J0dBdiv - Ref 20.00 dBm J0dBidy  Ref 20.00 dBm
Log Log
Center 2.480000 GHz Span 10.00 MHz Center 2.480000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VEW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
usc sTarus usc, e
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9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.
The cable assembly insertion loss and duty cycle correction factor were entered as an offset in
the power meter to allow for direct reading of power.

RESULTS

9.4.1. Test data

Mode Channel Frequency Ou'tb\p:ﬁrg%(\a/ver Ou'tb\p:ﬁrg%(\a/ver
[MHZ] [dBm] [mMW]
0 2402 5.461 3.516
1Mbps 19 2440 6.285 4.251
39 2480 5.700 3.715
0 2402 5.264 3.360
2Mbps 19 2 440 6.099 4.073
39 2480 5.520 3.565
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9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

ANSI C63.10-2013, Section 11.10.2 Method PKPSD (peak PSD)

RESULTS

9.5.1. Test data

Mode Channel Frequency [stq?stl)(Hz] Limit Margin
[MHZ] [dBm/3kHZz] [dB]

0 2 402 1.167 -6.833

1Mbps i
(255pkt) 19 2440 1.790 6.210
39 2480 0.937 -7.063
0 2402 -1.272 8.00 -9.272

2Mbps

(255pkt) 19 2 440 -0.664 -8.664
39 2480 -2.075 -10.075
Worst 1.790 -6.210

Page 21 of 45

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4790215260-E4V1 DATE: 2022-01-21

FCC ID: ABLSMA135FDSN
9.5.2. PSD TEST PLOTS

0 Channel
=1 = |

0 Channel

S5 507 S5 107
R | & 509 DC | CoRRec T semse:in ALGNAUTO | RL__| F 509 DC_|CORREC T semsein ALIGH AUTO
] s R ] s R
FNG:Wide ~»- Trig: FresRun AvglHold: 1001100 s i FWO:Wide ~»- Trig: FreeRun AvglHold: 100100
IFGain:Low Atten: 30 dB ot IFGain-Low Atten: 30 dB
Mkr1 2.401 987 936 GHZ Mkr1 2.402 000 00 GHZ]
|9geids_ Ref 20.00 9Bm 1.167 dBm| |ggeide Ref 20.009Bm -1.272 dBm|
|
o T 0w ‘
e J i 1 . [N .
ol P i ’ T A A i "J " i Py i '
e/ ¥ i
|
Center 2.4020000 GHz Span 1.040 MHz Center 2.4020000 GHz Span 1.769 MHz
5Res BW 3.0 kHz #VEW 10 kHz Sweep 3333 ms (20001 pts) rres BW 3.0 kHz #VEW 10 kHz Sweep 57.30 ms (20001 pts)
o s = srorus
Vet S ey o
RL | % [508 bc | comec T sewsen] ALlon 10| KL [ & [w0s Do e [serszin] T Adavao_]
#Avg Type: RMS ] #hvg Type: RMS
PNOWide -»- Trig: FreeRun AvglHold: 1001100 FNO:Wide -»- Trig: FreeRun AvglHold: 1001100
IFGain:Low Atten: 30 dB IFGain:Low Atten: 30 dB

Mkr1 2.440 026 35 GHZ] Mkr1 2.440 000 280 2 GHZ]
19gerdy_ Ref 20.00 dBm 1.790 dBm| Jggeidy Ref 20.00 dBm -0.664 dBm)|

om

oo - AT g e

Center 24400000 GHz Span 1.056 MHz, Center 2.4400000 GHz Span 1.868 MHz|
#Res BW 3.0 kHz #VBW 10 kHz Sweep 34.67 ms (20001 pis) ires BN 3.0 kHz #VBW 10 kHz Sweep 60.00 ms (20001 pis)
ss s = s
Keysioht S 07 5 $1078
RL_ | & [s00 Dc | CoRm T sensew ALGN AUTO | 06:43:38 PM Jan 17,2022 RL__| A [508_0C | CORREC [ sensean ALt AUTo |
#hvg Type: RIS et s #hvg Type: RS
FNGTWide ~»- Trig: FreeRun AvglHold: 1001100 s G Wide ~»~ Trig: FreeRun AvglHold: 100100
IFGain:Low Atten: 30 dB ot IFGain:Low Atten: 30 dB
Mkr1 2.480 013 67 GHZ] Mkr1 2.479 927 002 8 GHZ]
10d3idy__ Ref 20.00 dBm 0.837 dBm) 10d3idv__ Ref 20.00 dBm -2.075 dBm|
og og
¢ 1
= o ek gy o ¢
o ‘ A W i i ) o "
. Pl Y 1 1 (ull} { by jan
AT r "\
| flpo
Center 2.4800000 GHz Span 1.107 MHz] Center 2.4800000 GHz Span 1.944 MHz|
#Res B 3.0 kHz FVBW 10 KHz Sweep 36.00 ms (20001 pis) rRes BW 3.0 kHz FVBW 10 KHz Sweep 62.67 ms (20001 pis)
o [ = s
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS
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9.6.1. Test plot

L B 509 D KL w_[se o < ALIGH AT
#Avg Type: RMS #Avg Type: RMS
PNO- Wido -+~ Trig: Free Run AvgiHeld: 1001100 O Fast ~s- Trig: FreeRun
\FGain:Low Anen: 30 0B IFainLow Atten: 30 08
Mkr2 2 41 0 GHZ Mkr1 2.402 4 GHz
10 g2/ Ref 20.00 dBm 0.161 dBm 10 54 Ref 20.00 dBm 3.752 dBm
o8 o
{ ¢
0
[} P oo e S e
Center 2.400000 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
|BevcosrRasal % 1 T FiNcriow T Funciowworsl___Fhcronwive B [ Moce TRClSo [ Funcrion L FuRcTichwote L Fukcianvave
1 N f 2.402 266 0 GHz 4630 dBm N 1 2402 4 GHz 3752 dBm
-J N f 23958410GHz 50,161 dBm z N f 216183GHz  -38.606 dBm
4 4
5 = 5
8 L]
7 7
8 ]
g 9
10 10
1 "
sc sTarus wsc sTarus
L B 509 D RzC SENSE INT KL w_[se o SENSEINT ALIGH AT
#Avg Type: RMS #Avg Type: RMS
PNO- Wido -+~ Trig: Free Run AvgiHeld: 1001100 O Fast ~s- Trig: FreeRun
\FGain:Low Anen: 30 0B IFainLow Atten: 30 08
Mkr1 2.440 261 5 GHz Mkr1 2.440 1 GHz
10 g2/ Ref 20.00 dBm 5.465 dBm 10 54 Ref 20.00 dBm 3.850 dBm
o8 o
resee!
Center 2.440000 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts)
(Ml Meod TRc Sa [ FUNcTion T FUNCTonwioTRLFscrionvae [ Moce TRClSo [ Funcrion L FuRcTichwote L Fukcianvave
N f 2.440 261 6 GHz 5.485 dBm N 1 2.440 1 GHz 3.850 dBm
z z N f 260222GHz  -33.406 dBm
4 4
5 5
8 L]
7 7
8 ]
g 9
10 10
1 "
sc sTarus wsc sTarus
Keyemght Specirum nalyzer - S0 =) Veysoght Speciram Anshyze - S1070
L B 509 D C SENSE INT KL w_[se o 3 SENSEINT ALIGH AT [
] #Avg Type: RMS #Avg Type: RMS
PNO- Wido -+~ Trig: Free Run AvgiHeld: 1001100 O Fast ~s- Trig: FreeRun
\FGain:Low Anen: 30 0B IFainLow Atten: 30 08
Mkr2 2 Mkr1 2.480 5 GHz
10 g2/ Ref 20.00 dBm 10 54 Ref 20.00 dBm 4.674 dBm
o8 o
¢ 4
¢ "
Center 2483500 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
[ukrl weod Tl saul [ Function L FukeTionwotil L Foscrionvale I i woce TRel so [ Funcrion L Fukctichwotkl Fukcianvave
1 N f 2479 7420 GHz 4.194 dBm N 1 2 480 6 GHz 4674 dBm
-J N f 24850710GHz  -50535dBm z N f 262462GHz 35357 dBm
4 4
5 5
8 L]
7 7
8 ]
g 9
10 10
1 "
sc sTarus wsc sTarus

39 CHANNEL BANDEDGE
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FCC ID: ABLSMA135FDSN
2Mbps
L R (508 D 022 R W |sin o ALiGH AT (PR
#Aug Type: RMS #Avg Type: RMS
PNO: . Trig: FreeRun AvglHold: 1001100 FNO: Fast ~s-  Trig: FreeRun
\FGaln:Low Atten: 30 dB \FainLow Atten: 30 d8
Mkr2 2.398 346 Mkr1 LJU
104/ Ref 20.00 dBm 41,486 dBm 10 did Ref 20.00 dBm 1.237 dBm
Log Log
% [}
g
¢
Center 2.400000 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts| #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
[kl Meod TRc Sau [ FUNcTion T FUNCTonwioTRLFscrionvae [ Moce TRClSo [ Funcrion L FuRcTichwote L Fukcianvave
1 N f 2,402 545 5 GHz 3630 dBm N 1 24017 GHz 1.237 dBm
2 f 23983460GHz  41.466dBm z N f 259600GHz 34323 dBm
: §
8 L]
7 7
8 2
H 9
10 10
1 "
s stans wsa smas
PEE—— e
. Muu Type: RMS - - Mvn Type: RMS
FHO: . Trig: Free Run AvglHold: 1001100 BNO-Fast ~w- Trig: FreeRun
\FGaln:Low Atten: 30 dB \FainLow Atten: 30 d8
Mkr1 2.440 &
10deidy_ Ref 20,00 dBm bl 10 d5/dlv__ Ref 20.00 dBm
Log Log
¢
%
vy it
Center 2.440000 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts| #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
(Ml Meod TRc Sa [ FUNcTion T FUNCTonwioTRLFscrionvae [ Moce TRClSo [ Funcrion L FuRcTichwote L Fukcianvave
N f 2440 517 0 GHz 4.300 dBm N 1 2.440 1 GHz 3,698 dBm
2 2N f 261648GHz 34193 dBm
i H
5 6
8 L]
7 7
8 2
H 9
10 10
1 "
usc stans wsa smas
PEE—— e
o Muu Type: RMS - - Mvn Type: RMS
FHO: . Trig: Free Run AvglHold: 1001100 BNO-Fast ~w- Trig: FreeRun
\FGaln:Low Atten: 30 dB \FainLow Atten: 30 d8
Mkr1 2.479 8 GHz
10 iy Ref 20.00 dBm 10 didy Ref 20.00 dBm 2.614 dBm
Log Log
L)
o
S—
¢ rop) i
Center 2.483500 GHz Span 10.00 MHz Start 30 MHz Stop 26.50 GHz
[#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts| #Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts]
[kl Meod TRc Sau [ FUNcTion T FUNCTonwioTRLFscrionvae [ Moce TRClSo [ Funcrion L FuRcTichwote L Fukcianvave
1 N f 2.480 032 0 GHz 4.219 dBm N 1 2 479 B GHz 2614 dBm
2 f 24874685GHz 50689 dBm z N f 250541GHz 35905 dBm
: §
8 L]
7 7
8 2
H 9
10 10
1 "
isc stans wsa smas
39 CHANNEL BANDEDGE OUT-OF-BAND 39 CHANNEL

Page 25 of 45

FORM ID: FCC_15C(04)

UL Korea, Ltd. Suwon Laboratory

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc



REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restricted band-edge, Final detection of spurious harmonic emissions)

Duty cycle factor = 10 log (1/x). For this sample: For 1 Mbps, DCF = 10log(1/0.851)=0.700 dB
(Spectrum Analyzer round it up to 0.70 dB) and for 2 Mbps, DCF = 10log(1/0.561)=2.509 dB
(Spectrum Analyzer round it up to 2.51 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 1 Mbps
BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT

1Zl:UL SUWON Lok Chomber | 2822 Jon 7 89:36:56
Restricted Bondedge

s Project Number:4798215260

Client:Somsun

Config:EUT / AC Adaopter
Mode:BLE_BE_H_1M_24B2

1685 Tested by:25546 / AC 128 U, 6B Hz

95 n
8'7\ / \

. i
|

(dBuU/m) Horizontal

61:
1
55 Qver‘age Limit (dBUU/m) J/ \
|
okl N s iAo bl | |
45 ‘
4 N
31:
2.31 18.5MHz/ 2.415

Frequency (GHz)

Range (GHz) REL/UBW Ref/Atin  Det/fAvg Made Sweep Pt #Sups/Mode Position Range (6Hz) RELL/UBl Ref/Atin Det/Avg Mode Sueep Pte  #Sups/Mode Position
1:2.31-2.415 M(-6dBI/M 11275 PERK/LogPur-Video  Bnsec(futo) 8881 MAXH 160 degs 152 | 2:2731-2.415 HC-6BI/3M 112/ AVER/Par Avg(RHS)  I5nsecChuto) BRI 1BATAUG 168 degs 152 cn
- Meter Corected " e P o
Marker requency Reading Det 3117_00168717 1008_ATT(dB] DC Corr (dB) Reading Average Limit (dBuV/m) o Peak Limit (dBuVim) o o eant Polarity
) (dBuv) (dBuvim) @ @ (0egs) cm
1 *2.39 43.58 Pk 318 -25.3 0 50.08 - - 74 -23.92 160 152 H
2 *2.36913 46.04 Pk 317 -25.4 0 52.34 - - 74 -21.66 160 152 H
3 *2.39 33.17 RMS 318 -25.3 7 40.37 54 -13.63 - - 160 152 H
4 *2.38975 33.62 RMS 318 -25.3 7 40.82 54 -13.18 - - 160 152 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

VERTICAL RESULT

| ZEUL SUWON Lok Chomber | 2822 Jon 7 49:56: 68
Restricted Bondedge
115 Project Number:4798215260
Client:Samsun
Config:EUT / AC Adopter
- Mode :BLE_BE_U_1M_24B2
18 Tested by:25546 / AC 120 U, 68 Hz
95
E |
s B ‘
I |
C
D 0
> 75 \‘
2 [
~ I |
3 s | |
@ I I
= |
Average: Limit (dByU/md
> ) Vi
L m Ll L iy Ll Ll J Lokt L 1 kil WM it
- ok g o Y vl P—— 1@“
45 i
4 3
v e}
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) RE/BU Ref/Atin  Det/fvg Made Susep Pis  #oups/Mods  FPasition Range (GHz) RE/UBlI Ref/Attn  Dst/fvg Hode Sueep Pis #oups/fods  Position
1:2.31-2 1(-6d5)/3 ScPur-Vides  Fnsec(huto) BBBT  MAKF degs 368
Ve Correcied
v || e | o 7 onueerir 100 _Arrie) I R o e it @Buvin) Pitaran | g | e
1 239 4361 PK 318 253 0 50.11 - B 74 2389 210 360 V)
2 +2.3869 46.15 PK 318 253 0 52.65 - B 74 2135 210 360 V)
3 +2.39 32.75 RMS 318 253 7 39.95 54 ~14.05 - - 210 360 Vv
4 +2.38178 3343 RMS 318 253 7 20.63 54 1337 - - 210 360 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1
FCC ID: ASBLSMA135FDSN

DATE: 2022-01-21

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

1ZKUL SUWON Lak Chamber |

2822 Jon 7 10:84:50

Restricted Bondedge
Project Number:4798215260

BulU/m)

115 Client:Samsung
Config:EUT / AC Adopter
Mode: BLE_BE_H_1M_2480
185 Tested by:25546 / AC 128 U, 68 Hz
95 A
|
E /
T 85
o
N ’w
C
2 75
|
3 65 \
[as}
N

T

55 \ ‘ ﬁ%vew‘ogﬁ Limit €

e

45 c

35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6) REI/U Ref/@tin  Det/Avg Madk Suep Pi=  Foups/Mode Position Fange (612) FEIL/UBl Ref/Attn  Det/fvg Hode Somep Pie  #oups/Mode Position
1:2.46-2.563 M(-6dBI/M 11275 PERK/LogPur-Video  Bmsec(futo) 8081  MAXH 177 degs 241 | 2:2.46-2.563 IMC-6dBI/3M 11275 AVER/Pur fvg(RMS)  J5msec(futo) 8BD 1BaTAUG 177 degs 241 cn

Trace Markers

N TZ”BQV)Q om J— 08 _Arrie) oG cone8) Eaaw‘m;: vrago L uviny vagn R — peon |||
1 *2.48351 43.1 Pk 32 -25.1 0 50 74 -24 177 241 H
2 * 2.48589 46.62 Pk 32 -25 0 53.62 - - 74 -20.38 177 241 H
3 *2.48351 33.41 RMS 32 -25.1 7 41.01 54 -12.99 - - 177 241 H
4 *2.48363 33.69 RMS 32 -25.1 7 41.29 54 -12.71 - - 177 241 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

VERTICAL RESULT

| o5UL SULON Lob Chamber | 2822 Jon 7 18:38:52
Restricted Bondedge
s Project Number:4798215260
Client:Samsung
Config:EUT / AC Adapter
Mode:BLE_BE_U_IM_2488
185 Tested by:25546 / AC 128 U, 6B Hz
95
|
_ |
§ 85 “
e
O |
0 |
> 75 \
‘e
~
3 =
2 6
E | |
| || Averdge Limit (dBuU/m)
5!: ' |
it Mwmmwwwmmwwm PRI R
45 i i i
| gé‘ : :
35
2.46 8. 3MHz/ 2,563
Frequency (GHz)
Range (GHz) RBU/VBY Ref/ftin  Det/Avg Made Sueep Pts  #Swps/Mode Position Range (GHz) RBU/VBU Ref/Attn  Det/Avg Mode Sueep Pie  #Swps/Mode Position
1 L M(-€ M oc Jidi 35 ut {32} fAXH deg i)
Trace Markers
) p— et o oo - e Corected o g o okwargn | Acman | e ‘
Matker e s oet 147_ 00086717 100B_ATTGE) J— e Average it (¢Buvim) s peak Lini (dBovim) s i s oy
1 *2.48351 42.46 Pk 32 -25.1 0 49.36 - - 74 -24.64 209 378 \2
2 * 2.49105 45.66 Pk 32 -25 0 52.66 - - 74 -21.34 209 378 \2
3 *2.48351 33.06 RMS 32 -25.1 7 40.66 54 -13.34 - - 209 378 \2
4 *2.48426 33.63 RMS 32 -25.1 T 41.23 54 -12.77 - - 209 378 \"

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1
FCC ID: ASBLSMA135FDSN

DATE: 2022-01-21

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

|1 pUL_SUUON Lab Chomber 1 20822 Jon 7 13:21:24
Rodiated Emissions 3-Meters
Project Number:4798215268
[k Clicnt :Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_2482_1M
96 Tested by:25546 / AC 128 U, 68 Hz
86
o
t 79
g
C
2 68
= Avg Limit (dBuU/m)
N
3 58
3
a
S
40 . P i e
NPy
v ! "
N n P Sand W
36
28
1 8 8
Frequency (GHz)
Tore @) RGB Ref/iin Dot Tk S P Tl Feeivin | R G FOUUE e/t Deiig ok Sow P Topiel et
] Ve k18 P P Vide  Sheaer(hute) G001 ML Beobbdegs 158 3018 WS e G/0 PN auViceo  Siwecethoto) (6 AU o3 199 o
| 1 UL _SUUON Lab Chamber_ 2022 Jon 7 13:21:24
Radicted Emissions 3-Meters
Project Number:4798215268
0@ Clicnt :Samsung
Config:EUT / AC Adopter
Mocle :BLE_HARM_24B2_1M
96 Tested by:25546 / AC 120 U, 60 Hz
80
8 7@
by
s
]
> 68
= Avg Limit (dBuU/m)
3
2 5@
Z
6
4
4B, 2 Pt ©
o
36
28
1 - R T 8
Frequency (GHz)
Ronge (G2 RBIAED Ref/Atin  Dot/fg fode Seeep Fie Foupaliode Position Range ) REU/UBA Ref/Atin  Det/fvg Node S Pie foupe/lode Fesition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter

Corrected

Fr?gi'ezr;cy R(szs,\?)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) (5:::?/‘/?3) ﬁi\ggul\j;?r:; lerém F(’degt \l/-/\:;l M(Zng)m /?Semgl;l)h F:i'rg;“ Polarity
*4.80513 42.09 PK2 34.1 -31.2 0 44.99 - - 74 -29.01 0 100 H
*4.80343 41.29 PK2 34.1 -31.2 0 44.19 - - 74 -29.81 0 100 \4
7.19782 37.67 PK2 35.9 275 0 46.07 - - 74 -27.93 0 100 H
7.201 37.48 PK2 35.9 -27.5 0 45.88 - - 74 -28.12 0 100 \4
9.61781 35.09 PK2 37.2 -22.9 0 49.39 - - 74 -24.61 0 100 H
9.60758 35.15 PK2 37.1 -22.8 0 49.45 - - 74 -24.55 0 100 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790215260-E4V1
FCC ID: ASBLSMA135FDSN

DATE: 2022-01-21

19 CHANNEL RESULTS

|1 gUL_SULON Lab Chamber | 2822 Jon 7 13:54:56
Radioted Emissions 3-Meters
180 Project Number 4798215260
Client:Samsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2448_1M
96 Tested by:25546 / AC 128 U, 68 Hz
80
o
t 78
5
i
C
o 68
~ fvg Limit (dBuU/m)
:
3 59
2
S . 5,
4p e =) o
[t e L *
i
3@
20
[ [z s
Forge (B FABI  Rel/atin  Deivg fode == - T Rer/avin D S Pis Foptode il
5 Ve B T2 R v 81 WCe e 670 PERKL o Shrcttio) 1t W B-3thdegs 150 of
|1 gUL_SULON Lab Chamber | 2822 Jon 7 13:54:56
Radioted Emissions 3-Meters
1 Project Number 4798215260
89 Clicnt : Samsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2448_1M
96 Tested by:25546 / AC 128 U, 68 Hz
g
5 70
b
s
]
> 6B
& Avg imit (dBulU/m)
S
2z 5@
E
[
40 4 =
2 o
5
30
20
[ 8 [}
Frequency (GHz)
Ronge (@) ) Ref/Atdn  Det/fg flode Swoep Fio Foupalicds  Position Range i) REU/UEN Ref/Atin  Det/fig Node Soer Pie oupe/lode Fosition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected . .
Fr?g:r;cy R(:;:i\?)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) (Sgi\d/‘/:,g‘) (/;\:ZQU\L/‘/':'T:; N:zrg)m ?de;: \m;z N:zrs)m /J(\S:gl;[r F:i'rg';‘ Polarity
*4.87444 42.06 PK2 34.1 -31.3 0 44.86 74 -29.14 0 100 H
* 4.87496 41.82 PK2 34.1 -31.3 0 44.62 74 -29.38 0 100 \4
*7.33051 38.68 PK2 35.8 -27.1 0 47.38 74 -26.62 0 100 H
*7.31157 38.11 PK2 35.8 -27.2 0 46.71 74 -27.29 0 100 \
9.75104 34.95 PK2 37.4 -23.5 0 48.85 74 -25.15 0 100 H
9.75843 35.44 PK2 37.4 -23.6 0 49.24 74 -24.76 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790215260-E4V1
FCC ID: ASBLSMA135FDSN

DATE: 2022-01-21

39 CHANNEL RESULTS

|1 gUL_SULON Lab Chamber | 2822 Jon 7 14:21:28
Radioted Emissions 3-Meters
180 Project Number 4798215260
Client:Samsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2488_1M
96 Tested by:25546 / AC 128 U, 68 Hz
86
o
Tt 70
5
i
C
S &8
~ fvg Limit (dBuU/m)
:
3 5@
3
2
$ 5
45 " il = v
Lol
AT
3@
20
[ [z s
Forge (B FABI  Rel/atin  Deivg fode == - T Rer/avin D S Pis Foptode il
5 Ve B T2 R v 81 WCe e 670 PERKL o Shrcttio) 1t W B-3thdegs 150 of
|1 gUL_SULON Lab Chamber | 2822 Jon 7 14:21:28
Rodiated Emissions 3-Meters
1 Project Number 4798215260
89 Clicnt : Samsung
Config:EUT / AC Adopter
Mode : BLE_HARM_2488_1M
96 Tested by:25546 / AC 128 U, 68 Hz
g
5 70
b
s
]
> 6B
& Avg imit (dBulU/m)
S
2z 5@
E
[
40 4 a
5 g
=
30
28
[ 8 [}
Frequency (GHz)
Ronge (@) ) Ref/Atdn  Det/fg flode Swoep Fio Foupalicds  Position Range i) REU/UEN Ref/Atin  Det/fig Node Soer Pie oupe/lode Fosition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected " "

Fr?g:r;cy R(:;:i\?)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) (Sgi\d/‘/:,g‘) (/;\:ZQU\L/‘/':'T:; N:zrg)m ?de;: \m;z N:zrs)m /J(\S:gl;[r F:i'rg';‘ Polarity
*4.95197 41.14 PK2 34.1 -31.4 0 43.84 74 -30.16 0 100 H
* 4.95843 41.22 PK2 34.1 -31.4 0 43.92 74 -30.08 0 100 \4

*7.449 38.16 PK2 35.8 -26.7 0 47.26 74 -26.74 0 100 H
*7.43459 37.55 PK2 35.8 -26.6 0 46.75 74 -27.25 0 100 \
9.91572 33.67 PK2 37.7 -21.6 0 49.77 74 -24.23 0 100 H
9.92981 33.68 PK2 37.7 -21.4 0 49.98 74 -24.02 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

10.2.2. 2 Mbps

BANDEDGE (0 CHANNEL)

HORIZONTAL RESULT
UL SUWON Lab Chamber ! 2822 Jon 7 18:46:37
Restricted Bondedge

Project Number:4798215260

12

s Client:Samsung
Config:EUT / AC Adapter
Mode: BLE_BE_H_2M_2482
1685 Tested by:25546 / AC 128 U, 6B Hz

. f

75

65 K
Averagei Limit (dByU/mI P// \\

55 = !

WMWWMMMWMWWWWWWWMMWWW Mww

C(dBuU/m) Horizontal

45 e
s v Mt
35
2. 31 18.5MHz/ 2.415
Frequency (GHz)
Rorge (62 REU/UBU Ref/Atin  Dot/Avg fode Susep Fis Tups/Mode Position Range (6H2) REU/UBH Ref/Atin  Dst/fAvg Mode Sweop Pis #oupsifods Position
1:2.31-2.415 NC-6B)/M  112/5  PEMK/LogPur-Uideo  Fomsec(futed 081  MAXH 172 degs 157 | 2:2.31-2.418 HC-6BI/3M 11275 UER/Pir Avg(RHS)  Jonsec(huto) B8BI  1BOTAUG 172 degs 157 ca

Trace Markers

Frequency Meter Corrected Margin PK Margin Azimuth Height
Marker Reading Det 3117_00168717 10dB_ATT[dB] DC Corr (dB) Reading Average Limit (dBuV/m) Peak Limit (dBuV/m) Polarity
(©H) T, amovim) @) (@) (Degs) cm)
1 +2.39 4224 Pk 318 253 0 2874 - - 74 25.26 172 157 H
2 *2.33082 25.85 Pk 317 255 0 52.05 - - 74 21.95 172 157 H
3 *2.39 32.93 RMS 318 253 251 41.94 54 -12.06 - - 172 157 H
4 2.38945 33.47 RMS 318 253 251 4248 54 1152 - - 172 157 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

VERTICAL RESULT

UL SUWON Lab Chamber ! 2822 Jon 7

18:59:33
12

Restricted Bondedge

s Project Number:47982152608
Client:Samsun

Config:EUT / AC Adopter

Mode: BLE_BE_U_2M_2482

1685 Tested by:25546 / AC 120 U, 68 Hz

95

85 ‘u

f i
75 / |

65 /

(dBuU/m) Uertical

55l fverage Limit (dByl/m) J

a [ |
ok AR A o A S A b A A At bt Mw

45 = k]
@
o
35
2.31 18.5MH=z/ 2.415
Frequency (GHz)
Rarge (i) ROUBL T Ref/fiin Det/ing e Swep P Topalld Fesition Range (6H2) REU/UBH Ref/Atin  Det/fvg Mode Sweep Pis #oups/ods Position
1:2.31-2 1(-68/3M ogPur-Uides  FBmsec(u fh de
Viter Corected
Marker Frequency Reading Det 3117_00168717 1008_ATTIdB] oC Cor (d8) Reading Average Limit (dBuvim) Vegn Peak Limit (dBuvim) PK Margin Azimth Height Polarty
(Ha) P vy @8) @®) (Degs) om)
1 239 42.19 Pk 318 253 0 28.69 74 2531 207 363 v
B 231783 26.16 Pk 318 254 0 52.56 - - 74 2144 207 363 v
3 *2.39 32.44 RMS 31.8 -25.3 2.51 41.45 54 -12.55 - - 207 363 vV
4 *2.3593 33.71 RMS 317 -25.5 2.51 42.42 54 -11.58 207 363 vV

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

BANDEDGE (39 CHANNEL)

HORIZONTAL RESULT

| ZKUL SUWON Lak Chamber | 2822 Jon 7 11:12:87
Restricted Bondedge
s Project Number:4798215260
Client:Samsung
Config:EUT / AC Adopter
- Mode :BLE_BE_H_2M_2488
18 Tested by:25546 / AC 128 U, 68 Hz
95 A
|
3 /
t 85 / \
o
N |
T 7 [ 1
o
\
> 5 /
5 e /
[4s) i
N / \
[ Average Limit (dBulU/m)
55 / ]
I . e O Y PN Y PO SV PRT AT
\" bl it A
/
45
Wwww N
3’:
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Range (6Hz) REL/UBU Ref/Atin  Det/fug Made Susep Pl #oups/Mods Fasition Range (GHz) RE/UBl Ref/Attn  Dst/fvg Hode Sueep Pis #oups/fode Position
1:2.46-2.563 N6/ 1125 PEM/LogPur-Video  Fmsec(futo) 8881 MAKH 178 degs 244 | 2:2.46-2.563 NGB/ 112/5  AUER/Pur Avg(RIS) Fmsec(huto) BOBI  1BOTAUG 178 degs 244 cn
Vieter Correcied
Marker P Reaarg Det 3117_00168717 100B_ATTIdB] 0C Corr (d8) Feaang Average Limit (dBuVim) Mo Peak Limit (dBuim) " T o Polarty
1 *2.48351 50.92 Pk 32 251 0 57.82 74 -16.18 178 244 H
2 *2.48354 50.75 PK 32 251 0 57.65 - - 74 -16.35 178 244 H
3 *2.48351 2161 RMS 32 251 251 51.02 54 2.98 - - 178 244 H
4 *2.48355 41.22 RMS 32 25.1 251 50.63 54 337 B - 178 244 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1 DATE: 2022-01-21
FCC ID: ASBLSMA135FDSN

VERTICAL RESULT

1ZEUL SUWON Lab Chamber | 2822 Jon 7 11:27:33
Restricted Bondedge
= Project Number:4798215260
I Client:Samsun
Config:EUT / AC Adopter
Mode:BLE_BE_U_2M_2488
1685 Tested by:25546 / AC 120 U, 68 Hz
95
_ \
8§ 85 |
> |
C
)
> 75 ‘
& /
3 f
3 5 |
2 b ]
N [
55 J 4 Averoge Limit (dBulU/m)
o ‘me/ gfn A A o vt M SN
45 5 3
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (BHz) RBLI/UBW Ref/Atin  Det/Avg Nade Sueep Pls  ¥oups/Hode Pns\cimn gnnrvge (&) REW/UBH Ref/ttn  Det/fvg Mode Sweep Ple foups/fode FPosition
1 ; 1(-6d5)/3 ScPur-Vides  Fnsec(huto) BBBT  MAKF Jeg

Trace Markers

Frequency Meter Conected Margin PK Margin Azimuth Height
Marker Reading Det 3117_00168717 10d8_ATT(dB] DC Corr (dB) Reading Average Limit (dBuV/m) Peak Limit (dBuVim) Polarity
(GH2) P (@Buvim) (d8) (d8) (Degs) (em)
1 *2.48351 47.91 Pk 32 -25.1 0 54.81 - - 74 -19.19 223 377 v
2 *2.48352 48.59 Pk 32 -25.1 0 55.49 - - 74 -18.51 223 377 v
3 *2.48351 39.19 RMS 32 -25.1 2.51 48.6 54 -5.4 - - 223 377 vV
4 *2.48352 39.44 RMS 32 -25.1 2.51 48.85 54 -5.15 - - 223 377 vV

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4790215260-E4V1
FCC ID: ASBLSMA135FDSN

DATE: 2022-01-21

HARMONICS AND SPURIOUS EMISSIONS

0 CHANNEL RESULTS

| 1L _SLUON Lab Chamber 2822 Jon 7 14:49:46
Rodiated Emissions 3-Meters
Project Number:4798215268
100 Clisnt: Samsung
Config:EUT / AC Adapter
Modle : BLE_HARM_2482_2M
96 Tested by:25546 / AC 128 U, 68 Hz
86
o
t 79
g
C
2 6B
= Avg Limit C(dBuU/m)
£
3 58 "
3
2
z
4 " st 3 ey
i e
i AN
b MR
36
28
[ 8 s
Frequency (GHz)
Forgs @ GABY _ Ref/fin Doty fode S e Fpeliods Feeitin | R G0 WUUBL R/ D/ Nk R e e
] Ve B TRAD PR Uides Soractute) 0 W Db 19 16 WSt G0 PN PaVideo  Sinecethute) (6 I 530 199 o
| UL _SUUON Lab Chamber_ 2022 Jon 7 14:49:46
Rodicted Emissions 3-Meters
Project Number:4796215268
10e Client :Samsung
Config:EUT / AC Adepter
Modle :BLE_HARM_24B2_2M
96 Tested by:25546 / AC 120 U, 60 Hz
30
8 7@
5
v
]
> 6B
= Avg Limit (dBuU/m)
3
2 5@
Z
@ : ; :
= o
36
28
1 - R L [}
Frequency (GHz)
Ronge (G2 RBIAEY Ref/Atin  Det/fg flode Seeep Fie  Foupelode Position Range i) REU/UBA Ref/Atin  Dat/fvg Node Ser Pie toupe/lode Fosition I

VERT

ICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter

Corrected

Frequency Avg Limit Margin Peak Limit Margin Azimuth Height
Reading Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) Reading Polarity
(GHz) (dBuv) (dBuVim) (dBuVv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*4.81338 42.71 PK2 341 312 0 45.61 74 2839 0 100 H
*4.80016 4152 PK2 341 312 0 44.42 74 2958 0 100 v
7.20434 37.95 PK2 35.9 -27.5 0 46.35 74 -27.65 0 100 H
7.20252 37.77 PK2 35.9 275 0 46.17 74 27.83 0 100 v
9.5994 35.14 PK2 37.1 -22.8 0 49.44 74 -24.56 0 100 H
9.60584 35.06 PK2 371 22.8 0 49.36 74 24.64 0 100 v
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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19 CHANNEL RESULTS

|1 gUL_SULON Lab Chamber | 2822 Jon 7 15:48:56
Radioted Emissions 3-Meters
180 Project Number 4798215260
Client:Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_244B_2M
96 Tested by:25546 / AC 128 U, 68 Hz
80
o
t 78
5
i
C
o 68
~ fvg Limit (dBuU/m)
:
3 59 ‘
48 s
sttt L e 2
— =
3@
20
[ [z s
Forge (B FABI  Rel/atin  Deivg fode == T Rer/avin D S Pis Foptode il
5 Ve B T2 R WCe e 670 PERKL o Shrcttio) 1t W B-3thdegs 150 of
|1 gUL_SULON Lab Chamber | 2822 Jon 7 15:48:56
Radioted Emissions 3-Meters
1 Project Number 4798215260
89 Clicnt : Samsung
Config:EUT / AC Adepter
Mode :BLE_HARM_244B_2M
96 Tested by:25546 / AC 128 U, 68 Hz
g
5 70
b
s
]
> 6B
& Avg imit (dBulU/m)
S
2z 5@
E
6
L —— 4 &
2 5
O
30
20
[ 8 [}
Frequency (GHz)
Ronge (@) ) Ref/Atdn  Det/fg flode Swoep Fio Foupalicds  Position Range i) REU/UEN Ref/Atin  Det/fig Node Soer Pie oupe/lode Fosition I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected . .
Fr?g:r;cy R(:;:i\?)g Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) (Sgi\d/‘/:,g‘) (/;\:ZQU\L/‘/':'T:; N:zrg)m ?de;: \m;z N:zrs)m /J(\S:gl;[r F:i'rg';‘ Polarity
*4.8764 41.81 PK2 34.1 -31.3 0 44.61 74 -29.39 0 100 H
*4.87757 42 PK2 34.1 -31.3 0 44.8 74 -29.2 0 100 \
*7.31369 38.4 PK2 35.8 -27.2 0 47 74 -27 0 100 H
*7.31762 38.48 PK2 35.8 -27.2 0 47.08 74 -26.92 0 100 \%
9.76672 34.98 PK2 37.5 -23.6 0 48.88 74 -25.12 0 100 H
9.75736 35.31 PK2 37.4 -23.5 0 49.21 74 -24.79 0 100 \Y%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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39 CHANNEL RESULTS

|1 pUL_SULON Lab Chamber ! 2822 Jon 7 16:28:24
Rodioted Emissions 3-Meters
180 Project Number:4798215268
Client:Samsun
Config:EUT / AC Adopter
Mode : BLE_HARM_2488_2M
ELZ Tested by:25546 / AC 128 U, 68 Hz
80
3
Tt 7.
5
i
5
2 68
= fvg Limit (dBuU/m)
:
3 s5p
3
2
: bl =
Rl T ; e st
L s ¥
FRTON G
38
20
[ [z ]
ncy (GHz)
Forge (@) RABI  Rei/Ain Doy fod Torge (o TR e/l Dei/fvg oie S
-3 H(-6dB)/ 38k 12718 Fe 159 3:3-18 1M(-6dB) /38 87/8 PEf ~Viden  58lesc (A
|1 gUL_SULON Lab Chamber ! 2822 Jon 7 16:28:24
Radioted Emissions 3-Meters
180 Project Number 4798215260
Client:Samsung
Config:EUT / AC Adopter
Mode :BLE_HARM_248B_2M
98 Tested by:25546 / AC 128 U, 68 Hz
80
5 7@
b
v
b
> 68
= fvg Limit (dBuU/m)
3
2 5@
K
- S
48}~ 4 P
2
=
3B
20
[ [z ]
Frequency (GHz)
Ronge (@12 BB Ref/Abdn  Det/fvg fode e Plo #oupalode  Position Range (G REU/UB Ref/Atin  Det/fvg Mode ) Plo #5upalfods Position I

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

Radiated Emissions

Meter Corrected
Frequency Avg Limit Margin Peak Limit Margin Azimuth Height
Reading Det 3117_00168717 3GHz_HP[dB] DC Corr (dB) Reading Polarity
(GHz) By @Buvim) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
* 4.95842 41.07 PK2 34.1 -31.4 0 43.77 74 -30.23 360 100 H
*4.95276 41.11 PK2 34.1 -31.4 0 43.81 74 -30.19 360 100 \
*7.43742 38.27 PK2 35.8 -26.6 0 47.47 74 -26.53 360 100 H
*7.44668 375 PK2 35.8 -26.7 0 46.6 74 -27.4 360 100 \%
9.92814 34.44 PK2 37.7 -21.4 0 50.74 74 -23.26 360 100 H
9.92499 33.76 PK2 37.7 -21.4 0 50.06 74 -23.94 360 100 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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10.3. WORST CASE BELOW 1 GHZ

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

g5 SUWON Lab Chamber 2 2022 Jon 17 22:12:58
Radiated Emissions — 3 Meters
85| Er?ii:tsg:ze:r 47968215268
Config:EUT / AC Adapter
Mode:Below 1G_BLE_IM
75 Tested by: 19227 /7AC 128 U, 68 H=
65
>
? 55
ﬁ I
<
£ 45 BPK-L T CBuUt i f
<
3 35
a 2 3
S
o5 | - '
TR WAL T
ol gt i YA Yermi
5
38 - B 08 ‘_ - - Ll
Frequency (MHz)
Rarge (1) TR R/t Dat/fvg Tiede Seep Pie  Wope/fode Focition ‘nmgg ) [ Rt/ Det/Avg Tide T Pte  Toupa/fiode Fociiion
S e ot v S e e
g5 SUWON Lab Chamber 2 20822 Jon 17 22:12:58
Radiated Emissions — 3 Meters
85| Er?ii:tsg:zéir 47968215268
Config:EUT / AC Adapter
Mode:Be low 16_BLE_IM
75 Tested by: 19227 /7AC 128 U, 68 H=
&5
3 s
i I
2
&
o 45 BPk- LTt CdBut /)
S
z 3
8 4 _
fw} 2 9
. B g o
2 X
! J M
"
" A MES | i “, u M L
o ‘\/Ll‘ L TR T it
1 A YT i
5
38 - B 08 - - - (Ll
Frequency (MHz)
) Y Rt/ Dat/fvg Tiede Soeep Pie  Wope/fiode Foeition ‘nmgg ) [ Reffitn g ik = P T Fation
Meter Corrected L . .
Marker F’e’a‘:‘ency Reading Det VULB9163_749 Below 1G[dB] DC Corr (dB) Reading %Fék \"/'/'”“ M:’é"” Asm"‘h Height Polarity
(MH?) ooy (dovim (@Buvim) @) (Degs) (em)
1 46.781 33.97 Pk 19.8 -31.7 0 22.07 40 -17.93 0-360 100 H
2 *136.7 47.43 Pk 13.8 -31.1 0 30.13 43.52 -13.39 0-360 100 H
3 210.711 44.44 Pk 16.6 -30.7 0 30.34 43.52 -13.18 0-360 100 H
4 44.162 41.73 Pk 19.5 -31.7 0 29.53 40 -10.47 0-360 100 \%
5 96.251 41.97 Pk 16.9 -31.3 0 27.57 43.52 -15.95 0-360 100 \%
6 158.816 45.98 Pk 14.2 -30.9 0 29.28 43.52 -14.24 0-360 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
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11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Fregquency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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11.1.1. AC Power Line

LINE 1 RESULTS

UL SUWON Lok AC Shield Room 2822 Jon 14 14:22:32
Conducted RFI Uoltage

Project No:4798215268
Client Nome:Semsung

Config:EUT / AC Adapter

Mode !AC Line BLE

86 Test by:19568 / AC 128 U, 68 Hz

ElE]

78

66 e

50-o

40/

(dB(uVoltel)) Phase LI

368

9
LR j
W g

1

TN

Frequency (MHz)

Renge (A2 RBH/UBH Ref/fttn  Dat/Avg Pode Suesp Pte #5upe/fode  Lobel Renge (FH2) RBH/UBII Ref/Attn  Det/Avg Mode Sueap Pte  taups/tode  Lobel
5-30 OkC-6dB /18 Ph/A 3 o250 R Fhose L

Trace Markers
Range 1: Phase L1 .15 - 30MHz

) CFR 47 CFR 47
Varker | Freduency R'Z'ae;ier:g bet 10183;5—"\’” CABLELOS C;g;zci;zd FCCPART  Margin  FCCPART  Margin
(MHz) (dBuv) EX_L1[dB] S(dB) (dB(uVolts) 15 Cé;ss B (dB) 15 Cié\l/ss B (dB)
1 171 40.16 Pk 10 2 50.36 64.91 -14.55 - -
2 171 23.07 Av 10 2 33.27 - - 54.91 -21.64
3 .201 38.17 Pk 9.8 2 48.17 63.57 -15.4 - -
4 201 21.55 Av 9.8 2 31.55 - - 53.57 -22.02
5 675 31.86 Pk 9.8 2 41.86 56 -14.14 - -
6 672 28.91 Av 9.8 2 38.91 - - 46 -7.09
7 771 23.04 Pk 9.8 2 33.04 56 -22.96 - -
8 771 18.89 Av 9.8 2 28.89 - - 46 -17.11
9 3.18 214 Pk 9.7 3 31.4 56 -24.6 - -
10 3.189 9.88 Av 9.7 3 19.88 - - 46 -26.12
11 10.857 19.87 Pk 9.9 .3 30.07 60 -29.93 - -
12 10.857 10.79 Av 9.9 3 20.99 - - 50 -29.01
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 1: Phase L1 .15 - 30MHz
Frequency Meter 101836 Wit CABLELOs  corected  CFRATFCC ) i CFRATFCC o gin
(MHz) Reading Det h EX_L1[dB] S(dB) Reading PART 15 (dB) PART 15 (dB)
(dBuV) - (dB(uVolts)) Class B QP Class B AV
67275 16.03 Qp 9.8 2 26.03 56 -29.97 - -

Qp - Quasi-Peak detector
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LINE 2 RESULTS

1@@UL SUWON Lok AC Shield Room 2822 Jan 14 14:22:32
Conducted RFI Usltage
Project No:4798215260
8 Client Nome:Samsung
Config:EUT / AC Adapter
Mode:AC_Line_BLE
88 Test by:19568 / AC 128 U, 60 Hz
7@
z
2 T
o 60 R PR FCC PRRT 15 ¢ 158550
[ R
2 13
jﬂ 5@%‘ \[? 1
3 A\ J‘\ A 3
AT i 5 |
% MR | 23
s 14 16 WS W I ‘
o % ) \MJVMMAM.ﬂ\‘m.\ ﬂ . .
A/ A vwhm W}«H} w
SRIAY \/\ MM Avh, ,‘\ e ;
NIRRT iy
! a1
15 [ 8 38
Frequency (MHz)
Fonge i) RS Rel/Atin Det/avg Fede Sweep Pl Hawelfod Label | angs R0 RN Ref/atin  bat/vg od S Pl Fwe/iod Lobel
il e eCeB)/- D PR/ O/l 08 VIRIT - Frase N

Trace Markers
Range 2: Phase N .15 - 30MHz

Met Corrected CFR 47 CFR47
Frequency eter 101836_Wit CABLELOS orrecte FCCPART  Margin  FCCPART  Margin
Marker MHz) Reading  Det | by \idg] S(dB) Reading o posp (dB) 15 Class B (dB)
( (dBuv) = (dB(uVolts)) op v
13 .159 39.93 Pk 9.8 A 49.83 65.52 -15.69 - -
14 1159 21.64 Av 9.8 1 31.54 - - 55.52 -23.98
15 .186 37.17 Pk 9.9 2 47.27 64.21 -16.94 - -
16 .189 22.66 Av 9.9 2 32.76 - - 54.08 -21.32
17 672 36.91 Pk 9.8 2 46.91 56 -9.09 - -
18 675 29.35 Av 9.8 2 39.35 - - 46 -6.65
19 702 29.29 Pk 9.8 2 39.29 56 -16.71 - -
20 705 20.74 Av 9.8 2 30.74 - - 46 -15.26
21 2.604 24.91 Pk 9.7 3 34.91 56 -21.09 - -
22 2.604 14.03 Av 9.7 3 24.03 - - 46 -21.97
23 9.96 24.06 Pk 9.9 4 34.36 60 -25.64 - -
24 9.96 10.03 Av 9.9 4 20.33 - - 50 -29.67
Pk - Peak detector
Av - Average detection
Quasi-Peak Emissions
Range 2: Phase N .15 - 30MHz
Frequency Meter 101836 Wit CABLELOs  corected  CFRATFCC . gin  CFRATFCC rgin
(MH2) Reading Det h EX_N[dB] S(dB) Reading PART 15 (dB) PART 15 (dB)
(dBuV) - (dB(uVolts)) Class B QP Class B AV
67275 1961  Qp 9.8 2 29.61 56 -26.39 - -
.67575 24.06 Qp 9.8 2 34.06 56 -21.94 - -

Qp - Quasi-Peak detector

END OF TEST REPORT
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